I/ ssembly Guide & Instruction | EEE—S

% Suggest preparing tools in advance:
PLEASE READ THIS INSTRUCTION MANUAL BEFORE INSTALLATION. Gloves, |
( N [ )
N ™
= [& Make sure the desktop is not touching any walls. A\ Make sure no obstacles are in the desk's path.
A = J J
L/ 4 N [ . : )
_-4 /\ The working environment temperature is 0-40 /\ Please read the instruction carefully before using
| 74 the product is far away from corrosive gases, the product. Under no circumstances does the
| liquids and dusty objects. manufacturer accept warranty claims or liability
( \_ J claims for damages personal injury caused from
e N\ improper use or handling of the desk frame. y,
/\ Do not disassemble the product privately to ~ ~
prevent product failure and damage to human . . :
bodies caused by electronic components /\ Reset is required when first use or after power off.
\_ ' J J
(& Ensure that other parts of the body such as A *If the assembled desk display reads "RST" press the
hands are in a safe position during operation to down button to reset the desk.
avoid unnecessary harm to the human body. _ _
During manual reset, the anti-collision function *Gyro in Handset, please keep the controller horizontal
\ will not be activated. ) and static during usage.
. VA J
- N
4 N\ .
Connecting Rod
Side Bracket
Parts Name Qty
Lifting Column 2
Side Bracket 2 \
/
Foot 2 H 5 Motor
Foot Pedal 4 Lifting Column exagon bar
Connecting Rod 1
Hexagon Bar 1
Motor 1
. J
Foot
Foot Pedal




~ N ( )

‘Components Qty Components Qty

M6*12 4 Rubber mat 8 Power Adapter
M6*16 8 \
M6*6 4 _ S s
M5*4 2 T” O] /: =
MA*1o 2 Ao [ef4fs]sf
* 8
~ '\I/\l/|52156 1 Handset Power Cord
X .
P 4

base pad Qty:4




1 M6*16 Qty: 8 X M4

Assemble the Foot.

Use M6*16 Screws.

Each Foot use 4 screws

) M6*12 Qty: 4 X M4

Assemble two sides of the Connecting Rod

Use M6*12 Screws

Each side use 2 screws




M6*6 Qty: 4 X M4

Assemble the Side Brackets
Use M6*6 Screws

Each Side Bracket use 2 screws

M5*4 Qty: 2 X M2.5




e |6

Rubber mat Qty:8

% M5%16 Qty: 8

Assemble the Desktop

Use M5*16 Self-tapping Screws

Totally use 8 screws

% M4*16 Qty: 2

Assemble the Handset and Power

Adapter
Use the M4*16 self-tapping screws to fix
the Handset, then connect the Power °
Adapter and the Handset U ;




External Picture






